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Report No.: CMC221222049

TEST REPORT
oRllki g

Name of Goods

YRR S

Model
T

Li-ion Battery
BT

301850

Commissioner

AL

SHENZHEN GUANGJUN ELECTRONIC TECHNOLOGY CO., LTD
PRI e H 7 A PR 2 =)

Commissioner’s
Address

Atk

501, B Building, No.21, Yuanling Avenue, Shiyan Street, Baoan District, Shenzhen,
Guangdong, P.R. China

YN = 2 X A I i KGE 21 5 B #5501

Manufacturer

b

SHENZHEN GUANGJUN ELECTRONIC TECHNOLOGY CO., LTD
RYIT IR HL B AT IR 24 ]

Manufacturer’s
Address

il 3t e b ik

501, B Building, No.21, Yuanling Avenue, Shiyan Street, Baoan District, Shenzhen,
Guangdong, P.R. China

RN E 2 X A A i g KiE 21 5 B # 501

Manufacturer’s
Contact Telephone

i 1 o T AR L

E-mail HB4H 156996901 @qg.com

+86-755-23002303

Web [k http://shenzhenguangjun.1688.com

Trade Mark/
identification
TR FRAR SRS

Cuboid
KI5k

Shape
AR

Size R+ (46.8x17.2x2.8)m
(LXWxT) m

Nominal Voltage
FRARHLE

Charge Voltage Rated Capaci
g g 4.2V pacity

180mAh
7o e K&

Cell Model
Hth A=

Cell Rated
Capacity

e =

HILAUE A&

Cell Nominal
Voltage

CER LY AT VA

301850 180mAh

Cells Number
FL

Sample
Receiving Date

P dh i H

Testing Date 2023.01.03
2022.12.22 N R
Wt H # 2023.01.17

Test conclusion
e 25 18

The sample has passed the test items of UNITED NATIONS “Manual of Tests and Criteria"
ST/SG/AC.10/11/Rev.7/ Amend.1 Subsection 38.3

20, Iz EEE E CRIGMPRHETY (B35 7 B1Thi f21E 1) 38.3 hriE#isK.

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China

400-1668-320

PR T AR IRYIT E 2 X AR AT A T4 X 75 [l B R e Dok [l 55 B #% 101, 104

info@cmczj-lab.com www.cmczj-lab.com 2 /18




®
CMC TESTING
) KRR

Test Standard FJIFRAE
UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3
BEAE GRIGAARHET MY B 78T BI1E 1) 38.3 7

Report No.: CMC221222049

Description and illustration of the sample: The sample’s status is good.

FER UL Stk s BRI R4

Test item Sample No. State Remark
for I 5t H FE i RE #/E

First cycle fully charged
AR, EaxH

25 cycles fully charged
H25 MAREAN, TeERTE
First cycle 50% Capacity
FAFTHEEM, 50%% &
25 cycle 50% Capacity
F25 A, 50% A&

First cycle fully charged
TR, weRs

25 cycles fully charged
F25N AW, EAaTH
First cycle fully charged
AR, e
25 cycles fully charged
F25N AW, BRI

CXXX is used as the sample number of cells SN221222049CXXX, “X” is 0~9.
CXXX R FL S FEMR G 5 SN221222049CXXX, X=0~9.

BXXX is used as the sample number of batteries SN221222049BXXX, “X” is 0~9
BXXX 1R it A FERR 4 5 SN221222049BXXX, X=0~9.

B001~B005

Test 1 ~Test 5
B006~B010

C001~C005

C006~C010

B011~B014

B015~B018

C011~C020

C021~C030

Description of the deviation from the standard, if any:
R 45 AT B R AEIU) BB -

Test environment conditions; Ambient temperature: 25°C £5°C, Ambient humidity: 45%-75%
o IR 5L 2% A« WEGRE: 25°C£5°C; HIRIRE: 45%-75%

Remarks:

L

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
TR RN 5 2 AR A TE AN 41 X 7 el B A & Tolk e 55 B #5 101, 104
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CMC TESTING

Report No.: CMC221222049

ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3

Requirements Result Verdict

PRAEEIR MRS R HAIRE

Procedure
ol pi
Test 1: Altitude simulation

R 1. R

Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours
at ambient temperature (20+5°C).
K AT TR LR IR E O 2045°C, KRB JINAKRT 11.6kPa IR EE A7 A/ T 6 /N .

Requirements FrfE 3K : The samples B001~B010:

1) Cells and batteries Mass loss limit reference: Table 38.3.1 | No leakage, no venting, no
FEam i 2R REZS % K 38.3.1 disassembly, no rupture and
2) Open circuit voltage not less than 90%, The requirement no fire. %i*5A~ BO01~B010
relating to voltage is not applicable to test cells and batteries | fIkEM: KBk, LHA. &
at full discharged states. RN R E IS W &)
FE RS J5 T F s B AMIS TR B BT T B LR 1) 90 % 2R | R

ANTE FH T 58 A8 T80 e HAL R LD B VB 2 The data is shown in Test

3) No leakage, no venting, no disassembly, no rupture and no | T.1 ##& .3 T.1

fire. #fal (R MICEBIE. oA, TR, oL
ABRIBR KA

Test 2: Thermal test

Rl 2: EERR

Test cells and batteries are to be stored for

P PRy ZE A7 2 A T

1) For small cells and batteries: one temperature cycle: 72+2°C (6h) ~ -40+£2°C (6h)
XN R A H A . —KIR R PR A 7242°C (6h) ~ -40+2°C (6h)

For large cells and batteries: one temperature cycle: 72+2°C (12h) ~ -40+2°C (12h)
P ORAY el A AL . — KRG 31 72+2°C (12h) ~ -40+2°C (12h)

2) The maximum time interval between test temperature extremes is 30minutes.

Tk e 8t B K [ B IS 1) 9 30min

3) This procedure is to be repeated 10 times. B & 10 /XK.

4) after which all test cells and batteries are to be stored for 24 hours at ambient temperature
(20£5°C). LA G, MibAI4L/E 2025°C 125 1F FHAE 24 /M.

Requirement FriEEEK : The samples B001~B010:

1) Cells and batteries Mass loss limit reference: Table 38.3.1 | No leakage, no venting, no
R R B IRES %, # 38.3.1 disassembly, no rupture and
2) Open circuit voltage not less than 90%, The requirement no fire. %i*57 B001~B010
relating to voltage is not applicable to test cells and batteries WFEah: BB T B
at full discharged states. fie A Joms BL R TS K
B R0 5 FF B L A TS AT R B PR (1) 90 % LBk | R

RS P T 58 43 FL I PR R P 4. The data is shown in Table
3) No leakage, no venting, no disassembly, no rupture and no T2 HHFHRE T2

fire. FEdh (R NEBIR. THEA. TR, BT
[EDEE Nibp o

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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CMC TESTING

Report No.: CMC221222049

ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3
Requirements Result Verdict
PRAEEE R PSR HlE
Test 3: Vibration
B 3: #Rzh
1) Cells and batteries are firmly secured to the platform of the vibration machine.
LN R T A R b 2 B AE RS 6 (e D b

2) The vibration: a sinusoidal waveform with a logarithmic sweep between 7Hz and 200Hz

and back to 7Hz traversed in 15 minutes.

IR LLIESZ P, LA THZ $5In% 200Hz, SRS EHCD R3] 7THZ 9 —DMEFR, — MEHRrs:
15 73 B0 BT RS AR % .

3) For cells and small batteries: from 7Hz a peak acceleration of 1gn is maintained until 18Hz
is reached. The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the
frequency increased until a peak acceleration of 8gn occurs (approximately 50Hz). A peak
acceleration of 8gn is then maintained until the frequency is increased to 200Hz.

X T HIBANR i A THZ IR, DL Agn RIIEECIE R4 AR, BERILF) 18Hz. AR5
PRIECRFFAE 0.8mm CEMFFE 1.6mm) Jf HATE K I EL 2 11 3 8gn HIWEAEINIEEE (K% 50HZ) -
SR ORHF 8gn MU N, EL SIS 1E In # 200HzZ.

For large batteries: from 7Hz a peak acceleration of 1gn is maintained until 18Hz is reached.
The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the frequency
increased until a peak acceleration of 2gn occurs (approximately 25Hz). A peak acceleration
of 2gn is then maintained until the frequency is increased to 200Hz.

MR M 7HZ JFAR, LA 1gn BOUEAEINGE B IR FF AN, BRI R 18Hz. A5 R IRIE R
FF7E 0.8mm CEVRFE 1.6mm) J BARER B N EL S H 0 2gn BUE(E INIEE (KZ) 25Hz) . A5
TREFF 2gn HVUEAR IR,  EL 2402 1 in £ 200Hz.

4) This cycle repeated 12 times for a total of 3 hours for each of three mutually perpendicular
mounting position of the cell. One of the directions of vibration must be perpendicular to the
terminal face.

PASIR S B p — AN 7 [f) 06 50 3 ELRE AR, P R il A =S ELAHE B U7 ) R AREA 12 9K,
BANTTIE 3 AN, 3R 9 N

Requirements Fr#AEEK : The samples B001~B010:

1) Cells and batteries Mass loss limit reference: Table 38.3.1 | No leakage, no venting, no
FEm i EPURIREZS 5 3K 38.3.1 disassembly, no rupture and
2) Open circuit voltage not less than 90%, The requirement no fire. %i*5 >4 BO01~B010
relating to voltage is not applicable to test cells and batteries | fJkEM: LB LHS. L
at full discharged states. (RN RE IV & W &)
R R0 5 T % PR N AMIS TR BT PR FEL ) 90 % LR | K.

ANIE T 58 4T85 HL ) L b R P T 4 The data is shown in Table
3) No leakage, no venting, no disassembly, no rupture and no | T.3 #i#fi IL3& T.3

fire.

FEgL CRItD NIEBTN. T TR, BRI X
MBRHRA .

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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CMC TESTING

Report No.: CMC221222049

ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3

Requirements Result Verdict

PRAEEIR MRS R HAIRE

Test 4: Shock

K 4: whd

1) Test cells and batteries shall be secured to the testing machine.

DA [ 0 628 ] 5 A3 A F b M Fi b ZEL R ot ) A C PR R

2) Each cell shall be subjected to a half-sine shock of peak acceleration of 150gn and pulse
duration of 6 milliseconds. Large cells may be subjected to a half-sine shock of peak
acceleration of 50gn and pulse duration of 11 milliseconds.

X BEAS HL i AW AE Dy 150gn (- IESZ B s R o, Bk Rps 6mss, DR 2 RV 228 52 e R i
FE 50gn AKMHFLEIS ] 11ms [ IESZ B i o

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150gn (or

100850
mass

Acceleration (gn )= (

), which is smaller) aneration of 50gn (or Acceleration(gn )= (=),

mass

which is smaller) and pulse dud pulse duration of 6 milliseconds, large batteries shall be
subjected to a half-sine of peak accelration of 11 milliseconds.

XA B LA [ 150gn (BY [(222) s iRUMED IR IESZ R B 7, kb #r 4t 6ms,
R ML 2 57 SR FE 50gn (15 [(2000) e gt /M ) KIS ] 11ms (10 i 3% 0
M.

3) Each cell or battery shall be subjected to three shocks in the positive direction followed by
three shocks in the negative direction of three mutually perpendicular mounting positions of
the cell or battery for a total of 18 shocks.

A L B R 2 A0 = A TR B R R 22 2 D LI IE T TRl 48 52 =ik il AR OT R4
Z=krhi, BILE% 18 kb

Requirements FrfEZR: The samples B001~B010:

1) Cells and batteries Mass loss limit: <0.2%. No leakage, no venting, no
i o3 B 4512k <0.2% disassembly, no rupture and
2) Open circuit voltage not less than 90%, The requirement no fire. %%5 % B001~B010
relating to voltage is not applicable to test cells and batteries | [IFEM: TiBiw. LHA. L
at full discharged states. il A TEAB R DL R TR K IR
FE it 50 5 T s S ANMIC TS0 AT B8 R 1) 90 % B2k | R

ANIE T 58 A T8056 FU ) it Bl L T 4 The data is shown in Table
3) No leakage, no venting, no disassembly, no rupture and no | T.4 #iFE .3 T.4

fire.

Fean (LMD NJGiBie. BHFR. AR, B LT K
MRIIKA

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
TR RN 5 2 AR A TE AN 41 X 7 el B A & Tolk e 55 B #5 101, 104
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CMC TESTING

Report No.: CMC221222049

ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3

Requirements Result Verdict

PRAEEIR MRS R HAIRE

Test 5: External Short Circuit
KW 5: AR R

1) The cell or battery to be tested shall be heated for a period of time necessary to reach a
homogeneous stabilized temperature 57+4°C.

T ey B P T ZEUA: o L BT P AR E {E 57+4°C

2) The cell or battery shall be subjected to a short circuit condition with a total external
resistance of less than 0.1 ohm at 57+4°C, This short circuit condition is continued for at least
one hour after the cell or battery external case temperature has returned to 57+4°C.

HFERE AL IE T /INT 0.1Q [ R BH BB BEAT RS, FEAM AN RIR K R 2] 57+4°C Z Ja IR¥F
FEERA 1 /N BL L

3) The cell or battery must be observed for a further six hours for the test to be concluded.

Xof BB B RV A L AT — B M EE 6 S/ A RE TSR .

Requirements AR E K : The samples B001~B010:

1) Cells external temperature not exceed 170°C. No leakage, no venting, no
FEL VR P o i % T Ui B2 B AN 170°C disassembly, no rupture and
2) No disassembly, no rupture and no fire during the test and | no fire. %5~ BO01~B010
within six hours after the test. FORE s oM. ot P &
MR 5K E 6 /NN ToifR . o, B K. Tk KGR .

The data is shown in Table

T5 HIEANETS

Test 6: Impact / Crush
K 6: Ed/EE

Impact (applicable to cylindrical cells not less than 18mm in diameter)

i GEH T BEARANT 18 2RI EAETE Bith)

1) This test sample cell or component cell is to be placed on a flat smooth surface.

H IR it FH ) PRV B TG A R A — AN~ R P i

2) A 15.8 mm diameter bar is to be placed across the center of the sample, A 9.1kg mass is to
be dropped from a height of 61+2.5cm onto the sample.

— BRIy 15.8mm AN Bl et o i vh B8CEL S S K — DN 9.1kg HIMI4A M 61£2.5¢m
F o B ) B O

3) The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8mm * 0.1mm diameter curved surface lying
across the center of the test sample. Each sample is to be subjected to only a single impact.
P szl B0RE , PRl L~ 3E B3R P AT I F S RURAE B 0 B BLAR 15.820.1 22K 25 i 3% i
M EE. B MRERERZ k.

Requirements Rt E K :

1) Cells external temperature not exceed 170°C.

L ) 5 e T UL PEE A 170°C

2) No disassembly, no rupture and no fire during the test and
within six hours after the test.

Wik 5MEE 6 DARFATEME. TR, TR

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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CMC TESTING

Report No.: CMC221222049

ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3

Requirements Result Verdict

PRAEEIR MRS R HAIRE

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18mm
in diameter).

Frik CGEMTRAEE. 8%, Mm/dinmibMmeEsh T 18 ZK MR ai) .

1) A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1.5cm/s at the first point of contact. The crushing is to
be continued until the first of the three options below is reached.

W B BT VTSR AP IR (BB, 51 0 BEIZRE IR, 7255 — N Hefil m b s B2 R 4
1.5 ORI, BHERFEEHEAT, BERIHI T =GN —:

(a) The applied force reaches 13kN * 0.78kN.

NN 15 3] 13 T4F1+0.78 T4~

(b) The voltage of the cell drops by at least 100mV.

LB AR FELE R B 222D 100 224K .

(c) The cell is deformed by 50% or more of its original thickness.

R AR T SR )R B2 1 50% Bk L L.

2). A prismatic or pouch cell shall be crushed by applying the force to the widest side. A
button/coin cell shall be crushed by applying the force on its flat surfaces. For cylindrical cells,
the crush force shall be applied perpendicular to the longitudinal axis.

TRAE T B A 2% P s I M B 5 P — TH it e o L4105 70 2 P S ARG S 3% TRt S o[04 T R
NS Il = ) [ it s

Requirements f7ifE K : The samples C001~C010:
1) Cells external temperature not exceed 170°C. No leakage, no venting, no
P U ) e v 2 1 iR B AN B I 170°C disassembly, no rupture and
2) No disassembly, no rupture and no fire during the test and | no fire. %i*5 >4 C001~C010
within six hours after the test. MIFESh: Tofffs. . T
Mlrh 5 E 6 NN, e, kK. EKRIER

The data is shown in Table
T.6 HE WK T.6

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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CMC TESTING

Report No.: CMC221222049

ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3

Requirements Result Verdict

PRAEEIR MRS R HAIRE

Test 7: Overcharge
B 7: EEAE

1) The charge current shall be twice the manufacturer’s recommended maximum continuous
charge current. DAl p 2 13 ) e KRR 252 70 FELHLIAL IR A5 X i 7R L

2) The minimum voltage of the test shall be as follows: X8 {1 /)N B WTF -

a) When the manufacturer’'s recommended charge voltage is not more than 18V, the
minimum voltage of the test shall be the lesser of two times the maximum charge voltage of
the battery or 22V.

1138 P 2 LA 78 R RS AN KT 18V I, 56 (4 /) R s A F b 4 A DK 7S v L s R A £ B 22V
I BN

b) when the manufacturer's recommended charge voltage is more than 18V, the minimum
voltage of the test shall be 1.2 times the maximum charge voltage.

138 PR R LA 8 RS K T 18V I, e e e /)N R N Ay oK A L LR Y 1.2 %

3) Tests are to be conducted at ambient temperature 20+5°C, The duration of the test shall be
24 hours. WG TEIRERIREE (2025°C) FikAT. #EATRIGAIS [AIRJY 24 /N o

Requirements i ZK: The samples B011~B018:
No disassembly and no fire during the test and within seven No disassembly and no fire.
days after the test. %5 4 B0O11~B018 [IHE f
RIGIEFE AL 5 7 RN TR, oK. Tofiftk . ok kIS .

The data is shown in Table

T.7 B W%k 1.7

Test 8: Forced discharge

Bl 8: P

Each cell shall be forced discharged at ambient temperature by connecting it in series with a
12V D.C. power supply at an initial current equal to the maximum discharge current specified
by the manufacturer.

AN M SRR SRIR . (2025°C) 5 12V BT RIS A ERAE S 40 eI A T )32 1 45 7 B R
JEUHEL LA R 26 1 s TR o

The specified discharge current is to be obtained by connecting a resistive load of the
appropriate size and rating in series with the test cell. Each cell shall be forced discharged for
a time interval (in hours) equal to its rated capacity divided by the initial test current (in
ampere).

KT 2 R/ L ) PR BEL A7 Ay 5 X6 LT R G, AR L 45 TR LR . PR PR EAT
SRR TSCRE, TR0 P P ] (DN R ) 82 55 L 7 25 B o AT AR ik e FEL AL (22 85 )

Requirements FpifE ZK: The samples C011~C030:
No disassembly and no fire during the test and within seven no disassembly and no fire.
days after the test. %59 CO11~C030 HFE S
WIS AR 5 7 RN g, okt k. Ttk Tk kISR

The data is shown in Table
T.8 W& T8

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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Report No.: CMC221222049

ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3

General terms and definitions — i ARIESE X

Table 38.3.1:Mass loss limit
® 38.3.LAEMRKRE

Mass M of cell or battery Mass loss limit
HIBE B2 5 & M o B4 R PR A
M < 1g 0.5%
1g < M <75¢g 0.2%
M > 75¢g 0.1%

In order to quantify the mass loss, the following procedure is provided:
Mass loss (%) = (M1- M2)/M1x 100
LR R, TR AR
JRE AR (%) = (M1 - M2)/M1x 100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not exceed the
values in Table 38.3.1, it shall be considered as "no mass loss".

A M1 RBRIGETH &, M2 2R E. W ES R AL % 38.3.1 Fralf8E, MK “ o &40
9{” .

Leakage means the visible escape of electrolyte or other material from a cell or battery or the loss of material
(except battery casing, handling devices or labels) from a cell or battery such that the loss of mass exceeds the
values in Table 38.3.1.

B TR 0] DUE B f R B Fe A A o A R B R 2 R R, BRI BRI 2 R A S 2k OB L b
7o, WigkE. Bibrs) , BERUAEIE R 38.3.1 sl A

Venting means the release of excessive internal pressure from a cell or battery in a manner intended by design
to preclude rupture or disassembly.

HARFR IR 7 SR e Bl it 2H A s R R T, B LR R B A

Disassembly means a vent or rupture where solid matter from any part of a cell or battery penetrates a wire
mesh screen (annealed aluminium wire with a diameter of 0.25 mm and grid density of 6 to 7 wires per cm) placed 25
cm away from the cell or battery.

A S RSB 2R A P b 5 P Y EL A A 8 1) I A 42 5 2 o T 2 PV B PR 25 om AL R 22 7 ( B4 0.25 mm)
Rz, MR % EEREEK 6 £ 7 KIRL) .

Rupture means the mechanical failure of a cell container or battery case induced by an internal or external
cause, resulting in exposure or spillage but not ejection of solid materials.

I 45 A A B A S5 R 5 B PR P 7 4 R L AP SE UABAIRIR , 3G N e ) e R et t, (BTG [ AR ISR

Fire means that flames are emitted from the test cell or battery.

L G Fi e L T B A KO E

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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( CMC TESTING
/2 48 R oA Report No.: CMC221222049

Test Data o ili%iE

Table T.1 Altitude simulation (R T.1) = EEH#l

Test Pre-test i % Bif After test 46 5

sample Mass loss Change ratio Status
status Mass Voltage Mass Voltage R g

onren | 9 wE| wE | mE | E o | BEHOS | iR
s © v) © v)

I
First cycle, BOO1 4.610 4.18 4.610 4.18 0.000 100.00 Pass &%

fully B002 4.609 4.19 4.609 4.18 0.000 99.76 Pass &%

Chsf;‘;?gd BO03 | 4.660 4.17 4.660 4.17 0.000 100.00 | Pass &%

ERSEEN B004 4.665 4.18 4.665 4.18 0.000 100.00 Pass &%

S bR e
AR B005 4.703 4.19 4.703 4.19 0.000 100.00 Pass &%

I
25th cycle, B006 4.613 4.17 4613 4.17 0.000 100.00 Pass &%

fully B0OO7 4.686 4.18 4.686 4.18 0.000 100.00 Pass &%

Chs";‘;?sd B008 4.677 417 4677 417 0.000 100.00 Pass &%

25 KfE¥ | BO09 4.598 4.18 4.597 4.18 0.022 100.00 Pass &%

RS
WS [Tao10 | 4615 4.19 4615 4.19 0.000 100.00 Pass 4%

Notes JEF:
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio is not less

than 90 %. fuillja, HAJCBR. LHER. A, EBERATTE K. BEEANT 90 %,

Table T.2 Thermal test (& T.2) HERK

Test Pre-test % Al After test 146 J5

sample = °N Change ratio Status
status Mass Voltage Mass Voltage R g I u

waken | # WE | WE | RE | A o | LEHOS) | ER
s © V) © V)

A
First cycle, BOO1 4.610 4.18 4.607 4.14 0.065 99.04 Pass &%

fully B002 4.609 4.18 4.607 413 0.043 98.80 Pass &%

cr;?;?:d B003 | 4.660 417 4.659 414 0.021 99.28 Pass &%

HIRIEHA | BOO4 4.665 418 4.663 414 0.043 99.04 Pass &1

N2 “j(
RIS [ Boos | 4.703 4.19 4.701 4.14 0.043 98.81 Pass £

A
25th cycle, B0O06 4.613 417 4.611 4.13 0.043 99.04 Pass &%

fully BOO7 4.686 4.18 4.682 4.14 0.085 99.04 Pass &%

Chs";‘;?:d BO0O8 | 4.677 4.17 4.674 4.14 0.064 99.28 Pass

25 XfEH | B0O09 4.597 4.18 4.593 4.14 0.087 99.04 Pass &%

AN
75 AR A BO10 4.615 4.19 4.612 4.14 0.065 98.81 Pass &%

Notes ¥
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio is not less

than 90 %. faillja, FEEIEBHR. THER. ek, TBERATCE K. HIEHA/NT 90 %.

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
TR RN T 5 2 AR A TE AN 41 X 7 el B A & Tolk e 55 B #5 101, 104
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Table T.3 Vibration (& T.3) #&3)

Test Pre-test % i After test 46 5

sample | | Mass loss Change
status Mass Voltage Mass Voltage R ratio

=L =2 es
FeIRE B B LR s %) WEe) | O
RS (¢)) V) 9 V)
I
First oycle, | B0 4.607 4.14 4.607 4.14 0.000 100.00 Pass &%
fully B002 | 4.607 413 4.607 413 0.000 100.00 Pass &%
Cr‘s?;?eed B003 | 4.659 414 4.657 4.14 0.043 100.00 | Pass &%
HURIERF | B004 | 4.663 4.14 4.663 413 0.000 99.76 Pass &%
I VA
RS [Tg005 | 4.701 414 4.701 4.14 0.000 100.00 Pass &%
I
25th cycle, | 8008 | 4611 413 4.611 413 0.000 100.00 Pass &%
fully BOO7 | 4.682 4.14 4.681 4.14 0.021 100.00 Pass &%
Chs";‘;?sd B008 4674 4.14 4674 4.14 0.000 100.00 Pass &%
25 WKJEH | BO09 | 4.593 4.14 4.593 413 0.000 99.76 Pass &%
R VR A
RS [TRot0 | 4.612 414 4612 413 0.000 99.76 Pass &%

Notes y:#:
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio is not less

than 90 %. fSill)5, #EihCiBie. THF . TR BBERMELHE K. HEHEANT 90 %.

Report No.: CMC221222049

Status

Table T.4 Shock (& T.4)

Test Pre-test {5 i After test i35 5

sample Mass loss Change
status Mass Voltage Mass Voltage TR ratio

Status
g IR

RO 5, = i LS LK ) | M)
s (© V) (© V)

_ BOO1 | 4.607 4.14 4.607 4.14 0.000 100.00 Pass 44

First cycle,
fully B002 4.607 413 4.607 413 0.000 100.00 Pass &1
CZ";‘;?eed B003 | 4.657 4.14 4.655 413 0.043 99.76 Pass 44
YUHER | B00O4 | 4.663 413 4.663 413 0.000 100.00 Pass 4%

“—H— N \j‘g

WRRE Teo0s | 4.701 4.14 4.701 413 0.000 99.76 Pass 44
B006 | 4.611 413 4.610 4.13 0.022 100.00 Pass 44

25th cycle,
fully B007 | 4.681 414 4.681 4.14 0.000 100.00 Pass &k
CZ";‘;?eed BO0OS | 4.674 4.14 4674 4.13 0.000 99.76 Pass 4%
25 WAEHF | B0O09 | 4.593 413 4.593 413 0.000 100.00 Pass &k

2 R
WIS Taoro | 4612 4.13 4.612 4.13 0.000 100.00 | Pass &%

Notes ¥R
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio is not less
than 90 %. fill/5, FEMLEN. LA k. TR MIE K. BELANT 90 %.

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
TR RN T 5 2 AR A TE AN 41 X 7 el B A & Tolk e 55 B #5 101, 104
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Report No.: CMC221222049
Table T.5 External short circuit (R T.5) #MEpEEE

Test sample status No. Maximum external temperature (°C) Status
KL AR AS U TRS) K =i E(°C) &5

B001 57.6 Pass &1&

. B002 57.7 Pass &%
First cycle, fully
charged state B003 57.6 Pass &%

Y~ } \‘\4+ N w%l?
T UG IR 8004 57.5 Pass & 1%

B005 57.4 Pass &%

B006 57.7 Pass &1&

57.8 Pass &
25th cycle, fully BOO7 i

charged state B0O8 57.6 Pass & 1%

25 RAGIH R A
A IR FIR B009 57.7 Pass &%

B010 57.7 Pass &%

Notes yE#:
Test sample external temperature does not exceed 170°C and there is no disassembly, no rupture and no fire
during the test and within six hours after the test.

RLIRE b R R AL 170 °C, Bl SiailjE 6 A EMRAR. Tori. KiK.

Table T.6 Crush (£ T.6) ¥tJ&

Test sample status No. Maximum external temperature (°C) Status
R UFE AR AS 9T R il B (°C) g5 R

Co01 24 4 Pass &%

First cycle, 50% C002 24.2 Pass &%

charged state C003 24.6 Pass &1%

HURH SO%R MR | coog 24.4 Pass &1

C005 24.6 Pass &1&

C006 245 Pass &%

25th cycle, 50% C007 24.4 Pass &%

charged state Cco08 24.6 Pass & 1%

25 UKARH S0% VKA [ o9 245 Pass &1

C010 24.6 Pass &%

Notes yHf%:
Test sample external temperature does not exceed 170°C and there is no disassembly, no rupture and no fire
during the test and within six hours after the test.

KA f R AR 170°C, Killth SR 6 AR AToiR. TomcR. Tok K.

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
TR RN T 5 2 AR A TE AN 41 X 7 el B A & Tolk e 55 B #5 101, 104
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Report No.: CMC221222049
Table T.7 Overcharge (R T.7) &7 H
Test sample status No. Status
KDL AR AS I 4h

BO11 Pass &%
First cycle, fully charged state B012 Pass &%

B AR HUR S B013 Pass &%
B014 Pass &%
BO15 Pass ik

25th cycle, fully charged state B0O16 Pass &%
25 G IR HARAS BO17 Pass 4%

B018 Pass &%

Notes ¥EF:
There is no disassembly and no fire during the test and within seven days after the test.

FESREARLIN R AR DN IS 7 RN TCAEAR . oK.

Table T.8 Forced discharge (3 T.8) &l
Test sample status No. Status
T A SRS %5 ERPR
co11 Pass &%
C012 Pass &%
Co13 Pass & 1%
C014 Pass & 1%
First cycle, fully discharged state C015 Pass & 1%
H B 72 T8RS Co016 Pass &%
Co017 Pass & 1%
Cco18 Pass & 1%
Cc019 Pass &%
C020 Pass &%
C021 Pass & 1%
C022 Pass & 1%
C023 Pass &%
C024 Pass &%
25th cycle, fully discharged state C025 Pass &%
25 AEA 78 2T HRES C026 Pass &%
C027 Pass &%
C028 Pass &%
C029 Pass & 1%
C030 Pass &1%

Notes ¥RE:
There is no disassembly and no fire during the test and within seven days after the test.

BESAEARTIN R AR I IS 7 RN TCR AR . oK.

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
TR RN T 5 2 AR A TE AN 41 X 7 el B A & Tolk e 55 B #5 101, 104
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Report No.: CMC221222049

Photos of Samples

R

Picture 1. Front view of battery

B 1. s ATA

Picture 2. Back view of battery
B R 2. b s E
101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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Report No.: CMC221222049

Picture 3. Front view of cell
KR 3. HEETAL A

Picture 4. Back view of cell

K 4. mitEPLE

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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Picture 5. Front view of Protection board

BF 5. ORI B AT LI

|
b

ok g 02

Picture 6. Back view of Protection board

K 6. DRy BUE FLIE

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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CMC TESTING
fkm *ﬁ Bﬁ Report No.: CMC221222049

Important
a1

The test report is invalid if it is not affixed the official seal of the laboratory to it.
R S AL = AR (SRl H =) Joak.

Copies of the test report without the official seal of the laboratory are invalid.

SRS T 15 A BT 0 5 AR S = A 5 (B g e I 5 H ) To R

It is forbidden to copy the test report partially without the written approval of the
laboratory.

ARG % 5 T AE AT 70 B2 A 4 5

The test report is invalid without the signatures of Approver, Reviewer and Testing
engineer.

Rl e NS AN (1 R N oV @8

The test report is invalid if it is blotted out.

AR & iR B AL

Objections to the test report must be submitted to CMC Testing International (Shenzhen)
Co., Ltd. within 15 days.

SRR 2 A R, BT A 2 B TR A AR IR UGE GRIID AR A 42
e

The test report is valid for the tested samples only.

ARSI A 5 AR S WA i 67 5%

As for the Verdict, “--” means “no need for judgment”’, “P” means “pass”, “F” means “fail”
and “N/A” means “not applicable”.

FIE R - RN AT EHE”, PR EY”, FRRAEE, NARRAEH.

*** End of Report ***
*kk T&%%Eﬁ *kk

Testing laboratory: CMC Testing International (Shenzhen) Co., Ltd.
KA DATRTIIAIE GRIID BRRA A
Address: 101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan
District, Shenzhen, Guangdong, China
Hutik: P E TR IR T 5 22 XA A T8 AN 41 X 7 B Ae b Tk ) s B #k 101, 104
Tel (Hif): 400-1668-320 E-mail: info@cmczj-lab.com http://www.cmczj-lab.com
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